DETAIL A
SCALE2: 1]

Newmar #79181 driver



PIVOT SHAFT HARDWARE o —2)

TORQUETO (3
25-30IN. 18S.—, \ 2 )
(4)

1
J
.,

ZIORQUETO |
90-110 IN. LBS. A

|
TORQUETO |
2 PLACES

TORQUE TO
140-180 IN. LBS.

60-70 IN. LBS. |1

ITEM

S ooty oo KIT# 73181
2 400210 émm BOLT (MOTOR TO BRACKET) 3 N EW MOU NTAI N AI RE P
3 200180 073545 CRANK ARM (1.0) 1 i (3)
4 | 400200 076910 8mm NUT (MOTOR TO CRANK) 1 DRIVER S SIDE )
5 300775 07670 PIVOT SHAFT 1 A N
& | SB15 07324 STRINGER BRACKET 1 m 3 2
7 WAI1216 07261 SPACER WASHER 5 K LIGRAUEIO(1) 1\
8 | ME2000010000508 0797+ 10-24C 5/8" UNC FLATHEAD SCREW | 2 ” Q‘ VNG T 2o,
9 NW4000010 07973 10-24 UNC 3 LOCKNUT 2 4 (10) N ‘@(

10 | 300783 LINK STUD 1 g o

11 | 300763 STARLOCK WASHER 4 \ J——
12 300758 NUT 1 ‘ Qf 302-4P0L:\'C-ESBS-
13 | LK721035A68 8.85" LINK 1 B

14 300928 08583 LINK CLIP 2 A~ ~
15 | 7991000600001400 Méx14 TAPPERED SCREW 3 \J4) 19)
16 | 93456 MM NUT 3
17 | D101 07460 12V. 32nm DYNAMIC PARK MOTOR 1

A \
TN '»\ ".‘ I"I I"I I‘\_i/'

g PART NUMBER DESCRIPTION ary. 7L VAL
1 5FBB1413408615 BOLT, HEX HEAD, 1/4-28 X 1.75 4 R
2 NX400010408616 NYLON LOCK NUT, #10-24 4
3 6207485 18-8 S§ #10 FLAT WASHER 2 .
4 5248785 07504 ACORN NUT 2 (1) '
5 200242 08314 PANTOGRAPH ADAPTER 2 N Y
6 47-89 PANTOGRAPH ADAPTER SEAL 2 (RN
7 300752 FIBER WASHER 2 — I'. N
8 300754 METAL WASHER 2 1) WA \
9 300756 PIVOT SHAFT HEX NUT 2 . W
10 | 300749 074617 SEAL CAP 2 ‘ ) Vil
1 300637 09060 TAPERED KNURL 2 — —{2) L
12 300761 012153 WASHER, STARLOCK 2 (7) ~—/ Vi
13 300759 08895 ACORN NUT 2 T~ ?T((QgtﬁHE 19 \. L

PANTOGRAPH ADAPTER PLATE & B ___ 3PLACES |\ \

The)

TORQUETO , /
30-40 IN. LBS.
3 PLACES— /,_5(/



200487-31.5" BLACK PANTOGRAPH ARM "B"

07788

200488-31.5" BLACK PANTOGRAPH ARM "B"
07972

37-32
31.5" BLACK FLEX BLADE

02280
e E B BB B - mmmmn e m—

==y = 0




Newmar 73181
Passenger



A PART NUMBER DESCRIPTION Qry. KiT# 73181

1 | 400548 08917 MOTOR BRACKET 1 NEW MOUNTAIN AIRE

2 | 400210 émm BOLT (MOTOR TO BRACKET) 3 PASSENGER'S SIDE

3 200180 7173545 CRANK ARM (0.1) 1 —

4 400200 016910 8mm NUT (MOTOR TO CRANK) 1 - .

5 300775 07670 PIVOT SHAFT 1 : (13)

6 SB12 07324 STRINGER BRACKET 1 l s

7 WA1216 07261 SPACER WASHER 3 A

8 ME2000010000508 07974 10-24C 5/8" UNC FLATHEAD SCREW 2 : =

9 | NW4000010 07973 10-24 UNC 3 LOCKNUT 2 | ToRQUETO p

10 | 300783 LINK STUD 1 , 20-35 IN. 1Bs.—\ "G -

11 300763 STARLOCK WASHER 4 / L ) \

12| 300758 NUT 1 / R ‘g@\ - ‘-

13 | LK721035A6S 8.85" LINK 1 A (o) 2 9 | [~ TORQUE TO
14 | 300924 08584 RETAINER WASHER 2 ) Y ~ e \ [ J05IN.LES.
15 | 300928 08583 LINK CLIP 2 L 4 | / (3)
16 | 7991000600001400 Méx14 TAPPERED SCREW 3 b 9 D/
17 | 93456 6MM NUT 3 3 ~ A
18 | D101 07460 12V. 32nm DYNAMIC PARK MOTOR | 1 ‘ . Lo P | IS

(9) !

e PART NUMBER DESCRIPTION Qry. =4 é T aY |
1 5FBB14134 08615 BOLT, HEX HEAD, 1/4-28 X 1.75 2 _ ’ TORQUETO | b ;
2 NX4000104 08616 NYLON LOCK NUT, #10-24 2 L 3054,91 A"’éELgL | J
3 6207485 18-8 S #10 FLAT WASHER 1 T N v

4 5248785 07504 ACORN NUT 1 ST (5) L

5 200242 08314 PANTOGRAPH ADAPTER 1 L[ g

6 47-89 _ PANTOGRAPH ADAPTER SEAL 1 oL

7 300752 FIBER WASHER 2 Lo

8 300754 METAL WASHER 2 .

9 300756 PIVOT SHAFT HEX NUT 2

10 | 300749 014617 SEAL CAP 2

11 300637 09060 TAPERED KNURL 2

12| 300761 012153 WASHER, STARLOCK 2

13 300759 08895 ACORN NUT 2

PANTOGRAPH ADAPTER PLATE & (N
PIVOT SHAFT HARDWARE R

TORQUETO
20-30 IN. LBS.

Tn)
SN

|
TORQUETO |
&0-70 IN. LBS. |
2 PLACES—

TORQUE TO yd
30-40 IN. LBS.
3 PLACES

TORQUE TO
T 140-180 IN. LBS.

£ _TORQUE TO
90-110 IN. LBS.



200487-31.5" PANTOGRAPH ARM "A" |

07788

200488-31.5" PANTOGRAPH ARM "B"

07972

37-32
31.5" BLACK FLEX BLADE

02280
LS —— v i — T — N~ =~ R = 1~ — S i ) S <

P i ey 1






